
OD V 90S/3 GAS SP COUPL/AKS ABOVE
ETI- No.  811172 (Specify the order with the ETI No.) Spare Parts

Item Description Drawing No. Item Description Drawing No.
21 END STOP PLATE 625627

22 GREASE NIPPLE AM 8x1 DIN 71412 2171710001

2  BOLT HEX M12x55 8.8 A3C D931 702744 23 WASHER Ø 19,2x34x3 370693

3 BOLT HEX M12x75 8.8 A3C D931 701959 24 BOLT HEX M12x75 DIN 7984-10.9 692034

4 BOLT HEX M12x80 10.9 A3C D931 703556 25 BELLOWS 2073890210

5 BOLT HEX M12x75 8.8 A3C D7984 704439 26 BRAKE AWAY CABLE WITH HOOK 368605

6 NUT HEY M12 DIN 980 A3C 704065

7 NUT HEX M12 D980-V-10 A3C 701966

8 SELF-LOCKING NUT BIW M12 A3C 371932 28 BEARING BOLT 581145

9 WASHER A13 D125 A3C 700140

10 NUT HEX M10 A3C 375724

11 SHOCK ABSORBER 359987 30 BOLT HEX M8x65 8.8 A3C 701127

12 BOLT HEX M10x50 DIN 931 705140 31 CLAMPPART 20531802

13 BUSH (PRESSED IN BODY) 625601 LOCKING HANDLE CPL. 

14 DRAW TUBE 625626 V-VERSION 610561

15 BUSH (PRESSED IN BODY) 625602 VKT-VERSION 20531703

16 DAMPING RUBBER 2072410207 34 NUT HEX M8 - V - .8 A3C 701998

17 GREASE NIPPLE AM 6 DIN 71412 700203

18 BUSH 370559

iH = 90:27 384655

 

 

 

AT THE TIME OF ORDER ALWAYS INDICATE ETI-NO.

ETI-No. changed Reason of the change Revisons-No.

811172_en 09.02.2010 A

Change No.

FREIGABE

provided

24.09.96

 1 COUPLING OR AKS (PURCHASE ORER BY 
TYPE, WITHOUT FIXING MATERIAL)

 

19 BELL CRANK (WITH JOINT HEAD AND 
GREASE NIPPLE MONT.) 

 

20 BODY CPL. WITH BUSHS OVERRUN DEVICE AT THE TIME OF 
ORDER SEE 

GRAVE 
DRAWING-NO. 

OVERRUN 
DEVICE

IN CASE OF MONT. CLAMP FOR TUBE 48 
(CLAMP WELDED FOR V- AND VKT-VERSION)

27 HAND BRAKE LEVER CPL. WITH BRAKE 
AWAY CABLE

220094

33

29
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